
Environmental, Health, and Safety Guidelines   
WATER AND SANITATION 

                                   
 

 
DECEMBER 10, 2007                                                                               1 

  
 WORLD BANK GROUP 

  
 WORLD BANK GROUP 

Environmental, Health, and Safety Guidelines  
for Water and Sanitation 

Introduction 
The Environmental, Health, and Safety (EHS) Guidelines are 

technical reference documents with general and industry-

specific examples of Good International Industry Practice 

(GIIP)1. When one or more members of the World Bank Group 

are involved in a project, these EHS Guidelines are applied as 

required by their respective policies and standards. These 
[...]
intended for human consumption (98/83/EC). 

Federation of Canadian Municipalities.  2003. Infiltration/Inflow 
Control/Reduction for Wastewater Collection Systems: A Best Practice by the 
National Guide to Sustainable Municipal Infrastructure (InfraGuide). March 2003. 

Federation of Canadian Municipalities.  2004.  Assessment and Evaluation of 
Storm and Wastewater Collection Systems: A Best Practice by the National 
Guide to Sustainable Municipal Infrastructure (InfraGuide). July 2004. 

Heinss and Strauss.  1999.  Co-treatment of Faecal Sludge and Wastewater in 
Tropical Climates.  Report EAWAG/SANDEC, P.O. Box 611, CH-8600 
Duebendorf, Switzerland, January 1999 

Kayombo et al.  Waste Stabilization Ponds and Constructed Wetlands Design 
Manual.  Available at 
http://www.unep.or.jp/Ietc/Publications/Water_Sanitation/ponds_and_wetlands/D
esign_Manual.pdf 

Monangero and Strauss.  2002a.  Faecal Sludge Management  – Rev iew of 
Practices, Problems and Initiatives.  Available at 
http://www.sandec.ch/FaecalSludge/Documents/FS_management_(SANDEC_G
HK_2002).pdf 

Monangero and Strauss.  2002b.  Faecal Sludge Treatment. Lecture Notes, IHE 
Delft, February 14 2002.  

Morel and Diener.  2006.  Greywater Management in Low - and Middle-Income 
Countries.  Sandec (Water and Sanitation in Developing Countries) at Eawag 
(Swiss Federal Institute of Aquatic Science and Technology) 

Peña Varón and Mara.  2004.  Waste Stabilization Ponds.  IRC International 
Water and Sanitation Centre Thematic Overview Papers. 

Stockholm Environment Institute.  2004.  Ecological Sanitation. 

Swiss Federal Institute for Env . Science & Technology.  2001. Nam Dinh Urban 
Development Project Septage Management Study.  November 1, 2001.  

Swiss Federal Institute for Env. Science & Technology.  2002. Fecal Sludge 
Management in Developing Countries: A planning manual.  April 2002. 

U.S. EPA.  1999.  Combined Sewer Overflow O&M Fact Sheet.  EPA 832-F-99-
039. September 1999. 

U.S. EPA. 2006.  Emerging Technologies for Biosolids Management.  832-R-06-
005 September 2006.  

UNEP. 2000.  International Source Book on Environmentally Sound 
Technologies for Wastewater and Stormwater Management.  

Wagner EG & Lanoix JN. Excreta disposal for rural areas and small 
communities. WHO monograph series No. 39. WHO, Geneva. 1958. 

Water Environment Federation. 1996. Developing Source Control Programs for 
Commercial and Industrial Wastewater.   

Water Resources And Environment Technical Note D.1 -  Water Quality 
Management: Assessment and Protection  

Water, Engineering and Development Centre, Loughborough University.  
Technical Brief 37: Re-Use of Wastewater.  Av ailable at 
http://www.lboro.ac.uk/well/resources/technical-briefs/37-re-use-of-
wastewater.pdf. 

WHO.  2000.  Tools for assessing the O&M status of water supply and sanitation 
in developing countries.  WHO/SDE/WSH/00.3.  

WHO.  2003.  Linking Technology Choice with Operation and Maintenance in 
the Context of Community Water Supply and Sanitation: A Reference Document 
for Planners and Project Staff.  

WHO.  2006.  Guidelines for drinking-water quality [electronic resource]: 
incorporating first addendum. Vol. 1, Recommendations. – 3rd ed.  

WHO.  2006. Guidelines for the Safe Use of Wastewater, Excreta and 
Greywater.    

WHO. 2003.  Domestic Water Quantity, Service Level and Health.  
WHO/SDE/WSH/03.02.  

Word Bank. 2004. Water Resources Sector Strategy.   

World Bank Water Resources and Environment Technical Note C.1 – 
Environmental Flow Assessment:  Concepts and Materials 

World Bank, Arsenic Contamination of Groundwater in South and East Asian 
Countries: Towards a More Effective Operational Response, April 2005  
http://siteresources.worldbank.org/INTSAREGTOPWATRES/Resources/Arsenic
VolI_WholeReport.pdf 

World Bank, Water Resources And Environment Technical Note D.2 - 



Environmental, Health, and Safety Guidelines   
WATER AND SANITATION 

                                   
 

 
DECEMBER 10, 2007                                                                               21 

  
 WORLD BANK GROUP 

  
 WORLD BANK GROUP 

World Bank, Water Resources And Environment Technical Note D.3- 

World Bank, Water Resources and Environment, Technical Note F.1- Water 
Conservation: Urban Utilities 

World Bank, Water Resources and Environment, Technical Note F.3-   

World Bank.  2005.  Alternative Technologies for Water and Sanitation Supply in 
Small Towns.  Water and Sanitation Program.  April 2005.  

World Bank.  2005.  Sanitation and Hygiene at the World Bank: An Analysis of 
Current Activities.  Water and Sanitation Sector Board Working Note, Paper No. 
6, November 2005.  

 

 



Environmental, Health, and Safety Guidelines   
WATER AND SANITATION 

                                   
 

 
DECEMBER 10, 2007                                                                               22 

  
 WORLD BANK GROUP 

  
 WORLD BANK GROUP 

Annex A: General Description of Industry Activities

A.1 Drinking Water Supply 

Access to water of an adequate quality is essential for public 

health and hygiene.45 A drinking water supply system typically 

includes the following elements: 

• A water source, such as a river, lake, reservoir, or 

groundwater aquifer where water collects, as well as the 

surrounding watershed or recharge area that supplies 

water to the source and a means of extracting and 

transporting water from the source to a point of treatment. 

• A treatment facility for water purification. 

• Treated water storage facilities and a distribution system 

from to deliver treated water from storage to consumption 

(at houses, fire hydrants, industrial use points, etc). 

Water Sources 

Traditional sources for potable water treatment include 

groundwater resources and surface water.  Where surface or 

groundwater of adequate quality is unavailable, other sources of 

water including seawater, brackish water, etc. may be used to 

produce potable water.46   

Groundwater: Groundwater is recharged from and flows to the 

surface naturally, and provides a long- term reservoir in the 

natural water cycle, with residence times ranging from days to 

millennia. Groundwater quality varies depending on the source, 

                                                                 
45 Access to water includes the volume of water av ailable as well as the 
distances and time involved in water collection.  The World Health Organization 
has defined basic access to water to include a volume of bout 20 liters per 
capita per day (L/c/d) available at a distance of 100m to 1000m or 5 to 30 
minutes total collection time, which is generally sufficient to meet basic 
consumption, hand washing, and food preparation needs.  Optimal access 
includes a volume of 100 L/c/d or more piped directly to the user, which 
facilitates laundry and bathing needs in addition to the basic needs.  See WHO, 
Domestic Water Quantity, Service Level and Health, 2003,  
WHO/SDE/WSH/03.02.  
46 Collection of water by condensing moisture from the air is also possible, but 
practical applications are limited.  

but generally has good clarity because of the natural filtering of 

groundwater as it passes through porous soil layers.  In general, 

deep groundwater has low concentrations of pathogenic 

bacteria but may be rich in dissolved solids, especially 

carbonates and sulfates of calcium and magnesium. The 

bacteriological quality of shallow groundwater can be variable 

depending on the nature of the recharge area.  A variety of 

soluble materials may be present including potentially toxic 

metals such as zinc, copper, and arsenic. 

Surface Water:  Surface water quality is highly dependant on the 

source.  Upland lakes and reservoirs are typically located in the 

headwaters of river systems upstream of human habitation.  

Bacteria and pathogen levels are usually low, but some 

bacteria, protozoa or algae will be present. Where uplands are 

forested or peaty, humic acids can color the water.  Many 

upland surface water sources have low pH.  Rivers, canals, and 

low-land reservoirs generally have higher bacterial 

concentrations and may also contain algae, suspended solids, 

and a variety of dissolved constituents.  

Other Water Sources: Other water sources include seawater 

and brackish water, which contain high concentrations of 

dissolved solids, which must be removed to make the water 

suitable for domestic, agricultural, and industrial uses. 

Water Treatment 

Treatment required to render water suitable for human 

consumption varies depending on the water source, but may 

include removal of suspended solids, removal of dissolved 

materials, and disinfection.  

Removal of Suspended Solids 
Suspended solids are usually removed by sedimentation and or 



Environmental, Health, and Safety Guidelines   
WATER AND SANITATION 

                                   
 

 
DECEMBER 10, 2007                                                                               23 

  
 WORLD BANK GROUP 

  
 WORLD BANK GROUP 

filtration. Coagulation, flocculation, and sedimentation may be 

used as pretreatment to enhance the effectiveness and 

minimize the cost of subsequent filtration.  Coagulation involves 

adding chemicals to the water, such as pH buffers and 

coagulants, to facilitate subsequent treatment steps.  The 

chemically treated water is sent into a basin where the 

suspended particles can collide and form heavier particles 

called floc. Gentle agitation and appropriate retention times 

facilitate this process.  The velocity of water is then decreased 

so that suspended material can settle out of the water stream by 

gravity.  The floc can also be removed directly during filtration. 

Common filtration methods include slow sand filters, 

diatomaceous earth filters, and direct filtration systems. Smaller 

water treatment systems might also use membrane and 

cartridge filtration systems. 

A slow sand filter comprises a bed of fine sand approximately 3 

to 4 feet deep supported by a 1-foot layer of gravel and an 

underdrain system.  Slow sand filters are relatively inexpensive 

to install, are simple to operate and reliable, and are to achieve 

greater than 99.9 percent Giardia cyst removal.  However, these 

filters are not suitable for water with high turbidity, and the filter 

surface requires maintenance. Extensive land is required due to 

rates of flow (0.03 to 0.10 gallons per minute per square foot 

[gal/min/ft2] of filter bed area).  Slow sand filters do not require 

coagulation/flocculation and may not require sedimentation.   

Diatomaceous earth filtration, also known as precoat or 

diatomite filtration, relies on a layer of diatomaceous earth 

approximately 1/8-inch thick placed on a septum or filter 

element. Septa may be placed in pressure vessels or operated 

under a vacuum in open vessels. Diatomaceous earth filters are 

simple to operate and are effective in removing cysts, algae, 

and asbestos.  They have been chosen for projects with limited 

initial capital, and for emergency or standby capacity to service 

large seasonal increases in demand. Diatomaceous filters are 

most suitable for water with low bacterial counts and low 

turbidity (less than 10 nephelometric turbidity units [NTU]). 

Coagulant and filter aids are required for effective virus removal. 

Operation of diatomaceous earth filters generates spent filter 

cake. 

Direct filtration systems are similar to conventional systems, but 

omit sedimentation, and some multiple-stage filtration systems 

can eliminate the need for chemical coagulation as well.  Direct 

filtration may include several combinations of treatment 

processes. Dual- and mixed-media filters may be used to 

effectively process higher influent turbidities.  Effective direct 

filtration performance ranges from 90 to 99 percent for virus 

removal and from 10 to 99.99 percent for Giardia removal.  

Direct filtration is most applicable for systems with high quality 

and seasonally consistent influent supplies. The influent 

generally should have turbidity of less than 5 to 10 NTU and 

color of less than 20 to 30 units. 

Membrane filtration uses pressure to force water through a thin 

membrane. Contaminants are retained on the high-pressure 

side and frequently must be removed by reversing the flow and 

flushing the waste. The membrane technologies are relatively 

simple to install and, for groundwater sources that do not need 

pretreatment, the systems require little more than a feed pump, 

a cleaning pump, the membrane modules, and holding tanks. 

The operation of membrane systems can be highly automated.  

Membrane processes can be used for removal of bacteria and 

other microorganisms, particulate material, and natural organic 

material. However, membrane efficiency can be reduced by 

fouling.  Periodic chemical cleaning may be required to remove 

persistent contaminants.  

Cartridge filtration forces water through porous media to remove 

particles; pore sizes suitable for producing potable water range 

from 0.2 to 1.0 µm. Pretreatment with a roughing filter prior to 

cartridge filtration is sometimes necessary to prevent the rapid 

fouling of the cartridges. Cartridge filters may be suitable for 



Environmental, Health, and Safety Guidelines   
WATER AND SANITATION 

                                   
 

 
DECEMBER 10, 2007                                                                               24 

  
 WORLD BANK GROUP 

  
 WORLD BANK GROUP 

removing microbes and turbidity in small systems. These 

systems are easy to operate and maintain.  Polypropylene 

cartridges become fouled relatively quickly and must be 

replaced with new units; therefore, cartridge filtration systems 

are generally practical only for raw water with low turbidity. 

Although these filter systems are operationally simple, they are 

not automated and can require relatively large operating 

budgets.  The filter media may require periodic cleaning. 

Removal of Dissolved Contaminants 
Some water sources must be treated to remove dissolved 

materials, which are not affected by coagulation and filtration, to 

achieve water of adequate quality.  High concentrations of 

metals such as calcium and magnesium contribute to “hard” 

water, and resulting scaling problems.  Dissolved metals such 

as iron and manganese can adversely affect the water’s taste 

and cause stains and buildup of metal oxide particles in water 

tanks and pipelines.  Radionuclides, nitrates, and toxic metals, 

such as copper and arsenic, can cause health impacts.  

Dissolved organic compounds can also cause adverse aesthetic 

and health impacts.  Treatment methods include lime softening, 

oxidation, ion exchange, reverse osmosis, electrodialysis, 

aeration, and activated carbon filtration. 

Lime softening involves raising the pH of the water to precipitate 

calcium carbonate and magnesium hydroxide using lime or 

hydrated lime.  The resulting precipitate is removed by settling 

or filtration.  Following filtration, the pH is lowered by addition of 

carbon dioxide, which is usually generated by on-site fossil fuel 

combustion.  In addition to removing calcium and magnesium, 

lime softening can also remove iron and manganese, heavy 

metals, arsenic, radionuclides (uranium, radium 226, and radium 

228), and certain organic compounds.  Lime softening is best 

suited to groundwater sources, which have relatively stable 

water quality. The combination of variable source water quality 

and the complexity of the chemistry of lime softening generally 

may make lime softening too complex for small systems that 

use surface water sources.  Excessively soft water can cause 

corrosion in pipes. This corrosion can shorten the service life of 

pipes and household appliances and can result in toxic 

materials, such as lead and cadmium, being dissolved in 

drinking water. 

Oxidation can be used to remove metals such as iron and 

manganese by formation of insoluble species that can be then 

filtered from the water.  Oxidation can also be used to destroy 

certain organic contaminants.  The most common chemical 

oxidants used in water treatment include chlorine, chlorine 

dioxide, potassium permanganate, and ozone. Oxidation using 

chlorine or potassium permanganate is frequently applied in 

small groundwater systems. The dosing is relatively easy, 

requires simple equipment, and is relatively inexpensive. 

Chlorination is widely used for oxidation of divalent iron and 

manganese. However, the formation of trihalomethanes (THMs) 

may be a problem. As an oxidant, potassium permanganate 

(KMnO4) is normally more expensive than chlorine and ozone, 

but for iron and manganese removal, it has been reported to be 

as efficient and it requires considerably less equipment and 

capital investment. The dose of potassium permanganate, 

however, must be carefully controlled. Ozone may be used for 

iron and manganese oxidation, but may not be effective for 

oxidation in the presence of humic or fulvic materials.  Oxygen 

can also be used as an oxidant, provided iron is not complexed 

with humic materials or other large organic molecules. The 

presence of other oxidizable species in water hinders oxidation 

of the desired reduced compounds. 

Ion exchange can be used to remove any charged (i.e., ionic) 

species from water, but is usually used to remove hardness and 

nitrates.   Removal is accomplished through adsorption of 

contaminant ions onto a resin exchange medium.  Water is 

usually pretreated to reduce the suspended solids and total 

dissolved solids (TDS) load to the ion-exchange unit.  Ion 



Environmental, Health, and Safety Guidelines   
WATER AND SANITATION 

                                   
 

 
DECEMBER 10, 2007                                                                               25 

  
 WORLD BANK GROUP 

  
 WORLD BANK GROUP 

exchange can be used with fluctuating flow rates.  Ion exchange 

waste is highly concentrated and requires careful disposal.  Ion 

exchange units also are sensitive to the presence of competing 

ions. For example, influent with high levels of hardness will 

compete with other cations (positive ions) for space on the 

exchange medium, and the exchange medium must be 

regenerated more frequently. 

Reverse osmosis (RO) removes contaminants from water using 

a semi-permeable membrane that permits only water, and not 

dissolved ions (such as sodium and chloride), to pass through 

its pores. Raw water is subject to a high pressure that forces 

pure water through the membrane, leaving contaminants behind 

in a brine solution.  RO can effectively remove nearly all 

inorganic contaminants from water. It removes more than 70 

percent of arsenic (III), arsenic (IV), barium, cadmium, 

chromium (III), chromium (VI), fluoride, lead, mercury, nitrite, 

selenium (IV), selenium (VI), and silver, and properly operated 

units can attain up to 96 percent removal rates. RO can also 

effectively remove radium, natural organic substances, 

pesticides, and microbiological contaminants. RO is particularly 

effective when used in series; water passing through multiple 

units can achieve near zero effluent contaminant 

concentrations. RO systems are relatively insensitive to flow and 

TDS concentration, and therefore are suitable for small syste ms 

with a high degree of seasonal fluctuation in water demand.  

Operational simplicity and automation allow for less operator 

attention and make RO suitable for small system applications.  

However, RO tends to have high capital and operating costs, 

and a high level of pretreatment is required in some cases to 

prevent fouling.   

Reverse osmosis is also used for desalination of seawater and 

other water sources with high quantities of dissolved solids.  